
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



Northampton MUD TPDES Renewal
[...]
If the required biomonitoring test information has not been previously submitted via both the 
Discharge Monitoring Reports (DMRs) and the Table 1 (as found in the permit), provide a 
summary of the testing results for all valid and invalid tests performed over the past four 
and one-half years. Make additional copies of this table as needed. 

Table 5.0(1) Summary of WET Tests 

Test Date Test Species NOEC Survival NOEC Sub-lethal 

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    

 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 58 of 66 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 6.0: INDUSTRIAL WASTE CONTRIBUTION  

The following is required for all publicly owned treatment works. 

Section 1. All POTWs (Instructions Page 89) 

A. Industrial users (IUs) 

Provide the number of each of the following types of industrial users (IUs) that discharge 
to your POTW and the daily flows from each user. See the Instructions for definitions of 
Categorical IUs, Significant IUs – non-categorical, and Other IUs. 

If there are no users, enter 0 (zero). 

Categorical IUs: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

Significant IUs – non-categorical: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

Other IUs: 

Number of IUs: 0 

Average Daily Flows, in MGD: 0 

B. Treatment plant interference 

In the past three years, has your POTW experienced treatment plant interference (see 
instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, description of interference, and probable cause(s) and 
possible source(s) of each interference event. Include the names of the IUs that may have 
caused the interference.  

Click to enter text. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 66 

C. Treatment plant pass through 

In the past three years, has your POTW experienced pass through (see instructions)? 

☐   Yes ☒   No 

If yes, identify the dates, duration, a description of the pollutants passing through the 
treatment plant, and probable cause(s) and possible source(s) of each pass through event. 
Include the names of the IUs that may have caused pass through.  

Click to enter text. 

D. Pretreatment program 

Does your POTW have an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2 only of this Worksheet. 

Is your POTW required to develop an approved pretreatment program? 

☐   Yes ☒   No 

If yes, complete Section 2.c. and 2.d. only, and skip Section 3. 

If no to either question above, skip Section 2 and complete Section 3 for each significant 
industrial user and categorical industrial user. 

 

E. Service Area Map 

Attach a map indicating the service area of the POTW. The map should include the 
applicant’s service area boundaries and the location of any known industrial users 
discharging to the POTW.  Please see the instructions for guidance. 

Attachment: Click to enter text. 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 90) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment program 
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18? 

☐   Yes ☐   No 

If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 66 

Click to enter text. 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved pretreatment 
program that have not been submitted to TCEQ for review and acceptance? 

☐   Yes ☐   No 

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

Click to enter text. 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

     

     

     

     

     

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66 

Click to enter text. 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 90) 

A. General information 

Company Name: No Significant Industrial Users 

SIC Code: Click to enter text. 

Contact name: Click to enter text. 

Address: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Telephone number: Click to enter text. 

Email address: Click to enter text. 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

N/A 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

N/A 

D. Flow rate information 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☐   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: Click to enter text. 

Click or tap here to enter text. Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☒   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

N/A 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT G 
 

TREATMENT UNITS AND PROCESSES 
 

NORTHAMPTON MUNICIPAL UTILITY DISTRICT  
WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

JULY 2024 
 

 



NORTHAMPTON MUNICIPAL UTILITY DISTRICT 
TREATMENT UNIT VOLUMES  

WASTEWATER TREATMENT PLANT 
(For Item 3 of Technical Report 1.0) 

 

The Northampton Municipal Utility District  Wastewater Treatment Plant currently operates in the 1.40 

MGD phase.  The facility is comprised of two hydraulically connected on-site lift stations, an elevated 

headworks with a mechanical bar screen, a mechanical step screen, a manual bar screen, and an 

emergency overflow channel, an anoxic selector basin, four (4) aeration basins, three (3) secondary 

clarifiers, four (4) aerobic digesters, two (2) chlorine contact basins, and an on-site effluent pump station. 

These facilities are split proportionately between a 0.95 MGD train and a 0.45 MGD train, henceforth 

referred to as Train 1 and Train 2. Train 1 is located at the south plant site and Train 2 is located at the 

north plant site.  

The ultimate phase facilities will treat 1.85 MGD and will operate as a suspended growth activated sludge 

process in a single stage nitrification mode. This phase will consist of constructing an additional 0.45 MGD 

treatment train (Train 3) at the north plant site. Train 3 will consist of an aeration basin, secondary clarifier, 

chlorine contact basin, multi-stage aerobic digester, and blowers. Flow will be pumped from the existing 

on-site lift stations to the existing elevated headworks, where, after screening, will be split into two (2) 

screened influent lines. The two (2) screened influent lines will carry flow to south plant site and north 

plant site. After flow is split between the two (2) plants, the influent at the north plant will be mixed with 

return activated sludge to create mixed liquor and will flow through aeration basins. The south plant will 

mix the influent with return activated sludge in the existing mixing basin prior to entering the aeration 

basins. Then at both plants the flow will pass through the aeration basins operated in the single-stage 

nitrification mode to consume organics and breakdown ammonia.  From the aeration basins, the mixed 

liquor will flow to the secondary clarifiers for clarification.  After clarification, the clarified effluent will 

flow to the chlorine contact basins for disinfection. The waste activated sludge will be airlifted to the 

digesters and sludge holding tanks, where sludge will be stabilized prior to liquid hauling.  After treatment 

in the chlorine contact basin, the effluent will be aerated to deliver the requisite dissolved oxygen. The 

aerated effluent will flow over a weir at the south plant and a flume at the north plant for flow 

measurement. The chlorinated effluent will flow to the dechlorination basin to remove the residual 

chlorine and then on to the outfall.  

The existing plant phase was originally designed, approved and constructed under TCEQ Ch. 317 and will 
remain under those rules per the TCEQ Ch. 217 grandfather clause. The second phase of the plant was 
designed, approved and constructed under TCEQ Ch. 217. 
 
The plant is equipped with design features to prevent overflows or bypassing of untreated wastewater. 
The existing north plant headworks has a bypass channel to prevent overflows in the event of of a screen 
blockage. The south plant has a backup diesel generator installed onsite with an automatic transfer switch 
to provide power to essential equipment in the event of a main power failure, and similarly the north 
plant has a diesel generator installed onsite with an automatic transfer switch to provide power to 
essential equipment in the event of a main power failure. The facility also has an automatic telephone 



dialer that notifies the operator of equipment failures, chemical leaks, main power failures, and other 
miscellaneous alarms. The on-site lift station and effluent pump station are both designed with a 
redundant pump to protect against overflows in the event of a pump failure. 

 
1.40 MGD Phase – Treatment Train No. 1: 
 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Aeration Basins 3 67,372 cu. ft. 

Final Clarifiers 2 6,637 sq. ft. 

Aerobic Digesters 2 42,582 cu. ft. 

Chlorine Contact Chamber 1 11,883 cu. ft. 

Dechlorination chamber 1 255 cu. ft. 

 
1.40 MGD Phase – Treatment Train No. 2: 
 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Aeration Basin 1 32,400 cu. ft. 

Final Clarifier 1 1,590 sq. ft. 

Aerobic Digesters 2 28,188 cu. ft. 

Chlorine Contact Chamber 1 4,739 cu. ft. 

 
 

1.85 MGD Phase - Treatment Train No. 1 

Treatment Unit Type Number of Units Dimensions (L x W x D) 

Aeration basin No. 2 3 67,372 cu. ft. 

Clarifier No. 1 2 6,637 sq. ft. 

Aerobic Digesters 2 42,582 cu. ft. 

Bleach mixing chamber 1 734 ft3 

Chlorine contact basin 1 11,883 cu. ft. 

Dechlorination basin 1 255 ft3 

   
   

1.85 MGD Phase –Treatment Trains No. 2 and 3 

Treatment Unit Type Number of Units Volume or surface area 

Influent mixing basin 2 3,168 cu.ft. 

Aeration basin 2 160,832 cu.ft. 

Clarifier 1 1,590 sq. ft. 

Chlorine contact basin 2 9,562 cu. ft. 

Digester basin 4 112,752 cu.ft. 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT E 
 

FLOW SCHEMATICS 
 

NORTHAMPTON MUNICIPAL UTILITY DISTRICT  
WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

JULY 2024 
 

 



 
 
 
                                                                                                                                                                                                                                                                                                   
  

. 

FLOW SCHEMATIC 
NORTHAMPTON MUNICIPAL UTILITY DISTRICT 
1.4 MGD WASTEWATER TREATMENT PLANT 

PERMIT NO. WQ0010910001 
 

SGB
Snapshot



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

 

LEGEND 

CE 

DR 

FE 

ML 

RAS 

CLARIFIED EFFLUENT 

DRAIN LINE 

FINAL EFFLUENT 

MIXED LIQUOR 

RETURN ACTIVATED SLUDGE 

RS RAW SEWAGE 

SH SODIUM HYPOCHLORITE 
(BLEACH) 

SI SCREENED INFLUENT 

SN SUPERNATE 

WAS WASTE ACTIVATED SLUDGE 

SODIUM BISULFITE SBS 

jmark
Snapshot



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

 

 

LEGEND 

CE 

DS 

NPW 

RAS 

CLARIFIED EFFLUENT 

DIGESTED SLUDGE 

MIXED LIQUOR 

 
NON-POTABLE WATER 

RETURN ACTIVATED SLUDGE 

SH 

 

SODIUM HYPOCHLORITE (BLEACH) 

 

SN 

 

SUPERNATE 

 
WAS 

 

WASTE ACTIVATED SLUDGE 

 

SCREENED INFLUENT 

 

SI 

 

ML 

FLOW SCHEMATIC 
NORTHAMPTON MUD WASTEWATER TREATMENT PLANT 

1.85 MGD PHASE – TREATMENT TRAINS NO. 2 AND 3 
TPDES PERMIT WQ0010910001 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT F 
 

SERVICE AREA MAP 
 

NORTHAMPTON MUNICIPAL UTILITY DISTRICT  
WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

JULY 2024 
 

 



SGB
Line

SGB
Line

SGB
PolyLine

SGB
PolyLine

SGB
PolyLine

SGB
PolyLine

SGB
PolyLine

SGB
PolyLine

SGB
Line

SGB
Line

SGB
PolyLine

SGB
Line

SGB
Line

SGB
Line

SGB
Snapshot



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT H 
 

SEWAGE SLUDGE MANAGEENT PLANS 
 

NORTHAMPTON MUNICIPAL UTILITY DISTRICT  
WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

JULY 2024 
 

 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

SLUDGE MANAGEMENT PLAN 
NORTHAMPTON MUNICIPAL UTILITY DISTRICT 

TPDES PERMIT RENEWAL 
 

INTRODUCTION 
 
This sludge management and disposal plan is being submitted as an attachment to the 
TPDES permit renewal application for Northampton Municipal Utility District. The 
Northampton MUD Wastewater Treatment Plant is a 1.40 MGD single stage nitrification 
activated sludge plant, with a proposed future phase of 1.85 MGD.  
 
DIMENSIONS AND CAPACITIES 
 
Excess solids generated from the activated plant will be wasted to an aerobic digester 
for further treatment. The digester has a volume of 70,770 ft3 in the current phase. The 
Final phase will have a digester volume of 155,334 ft3. The dewatered stabilized sludge 
will then be hauled away to a TCEQ permitted land application site for disposal by a 
licensed sludge hauler. 
 
SOLIDS GENERATION 
 
Solids to be wasted from the activated sludge process are based on 1.0 pounds of TSS 
produced per pound of BOD applied. The design influent BOD concentration for the 
current and final phase is 250 mg/l and 265 mg/l respectively.  Following is the amount 
of solids generated by the wastewater treatment plant at design flow and at 75 percent, 
50 percent and 25 percent of design flow: 
 

Interim Phase – 1.40 MGD 

Percent of Design Flow 
 

Flow (MGD) Solids Generated (lb/day) 

25 0.35 730 

50 0.70 1460 

75 1.05 2189 

100 1.4 2919 

 

Final Phase – 1.85 MGD  

Percent of Design Flow 
 

Flow (MGD) Solids Generated (lb/day) 

25 0.46 1022 

50 0.93 2044 

75 1.39 3067 

100 1.85 4089 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

OPERATING PARAMETERS 
 
The single stage nitrification activated sludge process works best between mixed liquor 
suspended solids (MLSS) concentrations of 2,000 – 6,000 mg/l. The operator will 
determine the mixed liquor concentration that produces the highest quality effluent 
taking into consideration factors such as hydraulic and organic loading, available air 
capacity, and solids handling. Field testing and laboratory analysis will be done to 
monitor the MLSS and maintain the appropriate solids concentration. 
 
SOLIDS REMOVAL PROCEDURE 
 
Laboratory analysis and field testing will be conducted to determine the solids 
concentration in the aeration basin. To maintain an appropriate solids inventory, the 
amount of solids to be wasted per day is equal to the amount of solids generated per 
day. This amount is stated in the SOLIDS GENERATION section of this plan. Excess solids 
will then be wasted from the bottom of the clarifier directly to the aerobic digester to 
maintain the appropriate solids concentration in the aeration basin.    
 
SOLIDS REMOVAL SCHEDULE 
 
It is assumed that 70% of the solids wasted to the digester are volatile solids and the 
volatile solids reduction is 30%. For every pound of solids wasted to the digester, 0.79 
pounds of solids will need to be disposed of by land application. In addition, it is 
assumed that the solids can be thickened to 15,000 mg/l in the digester.   
 
At this concentration, a 70,770 ft3 digester will hold 66,223 pounds of solids in the 
current phase. In the Final phase, a 155,334 ft3 digester will hold 145,353 pounds of 
solids. The capacity of the digester divided by the pounds per day of solids to be 
disposed of will give the sludge hauling schedule. 
 

Interim Phase – 1.40 MGD 

Percent of Design Flow Solids Disposed (lb/day) Hauling Schedule (days) 

25 577 115 

50 1153 57 

75 1730 38 

100 2306 29 
 

Final Phase – 0.20 MGD  

Percent of Design Flow Solids Disposed (lb/day) Hauling Schedule (days) 

25 808 180 

50 1615 90 

75 2423 60 

100 3230 45 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

ULTIMATE SLUDGE DISPOSAL 
 
Sludge will be liquid hauled from the plant by a TCEQ registered sludge transporter to a 
TCEQ permitted land application site or another wastewater treatment plant. 
 
A manifest will be issued with each load of sludge that is hauled from the plant.  The 
following information will be on the manifest to document ultimate disposal of the 
sludge: 
 

1. Date of sludge hauling 
 
2. Generator Name 

 
3. Generator’s address 

 
4. Volume of sludge hauled 

 
5. Name of transporter 

 
6. TCEQ transporter registration number 

 
7. Driver’s name 

 
8. Name of disposal site 

 
9. TCEQ Site permit number 

 
10. Date of disposal 

 
11. Volume of sludge disposed 

  
This information, along with laboratory and field data will be used to determine the 
amount of solids disposed of in dry weight form. 
 
 
 
 
 



The following attachments are not needed for the Northampton MUD WWTP TPDES Permit 
Renewal: 

 

Buffer Zone Map 

Water Ballance 



1

Francesca Findlay

From: Jonathan Nguyen <jnguyen@quiddity.com>
Sent: Tuesday, September 3, 2024 9:03 AM
To: Francesca Findlay
Cc: Steve G. Barry PE
Subject: RE: WQ0010910001 Northampton Municipal Utility District
Attachments: Northampton MUD Spanish NORI.docx

Good morning Francesca, 
  
Attached is the Spanish NORI. The NORI statement in the NOD is good to go. Let me know if you have any 
questions. 
  
Thanks!  
  

  

Jonathan Nguyen 
Permitting Specialist 
 

Email: jnguyen@quiddity.com